

Atlas Tube Alabama
 171 Cleage Dr
 Birmingham Alabama USA
 35217
 Tel:
 Fax:



REF.B/L: 81064447
 Date: 01/07/2022
 Customer: 1746

MATERIAL TEST REPORT

Shipped To

8415 CHURCH
 HOUSTON
 USA

Sold To
 Savi

HOUSTON TX 77213
 USA

Material: 1.5x1.5x188x48'0"0(5x5).

Material No: 0150151884000-B

Made in: USA

Sales Order: 1728122

Purchase Order: SSW123033

Melted and Poured in: USA

| Heat No | C | Mn | P | S | Si | Al | Cu | Cb | Mo | Ni | Cr | V | Ti | B | N | Ca |
|------------------------|-------------|-----------------|----------------|----------------|---------------|-------------------------|----------------------|---------------------|------------------------|--------------------|---------------------------------|-------|-------|--------|--------|--------|
| B115464 | 0.060 | 0.320 | 0.010 | 0.002 | 0.040 | 0.028 | 0.110 | 0.001 | 0.010 | 0.040 | 0.070 | 0.001 | 0.002 | 0.0002 | 0.0103 | 0.0020 |
| Bundle No | PCs | Yield | Tensile | Eln.2in | Method | Recycled_Content | Post_Consumer | Pre_Consumer | Post_Industrial | % Harvested | Within_Miles_of_Location | | | | | |
| MC00164823 | 25 | 098188 Psi | 093364 Psi | 23.9 % | EAF | 76.00% | 95.00% | 5.00 % | ASTM A500-21 GRADE B&C | 75% | 500 | | | | | |
| Heat | MILL | Location | | | | | | | | | | | | | | |
| B115464 | SDI | Columbus,MS | | | | | | | | | | | | | | |
| Material Note: | | | | | | | | | | | | | | | | |
| Sales Or. Note: | | | | | | | | | | | | | | | | |

Material: 1.5x1.5x188x48'0"0(5x5).

Material No: 0150151884800-B

Made in: USA

Sales Order: 1728122

Purchase Order: SSW123033

Melted and Poured in: USA

| Heat No | C | Mn | P | S | Si | Al | Cu | Cb | Mo | Ni | Cr | V | Ti | B | N | Ca |
|------------------------|-------------|-----------------|----------------|----------------|---------------|-------------------------|----------------------|---------------------|------------------------|--------------------|---------------------------------|-------|-------|--------|--------|--------|
| B115464 | 0.060 | 0.320 | 0.010 | 0.002 | 0.040 | 0.028 | 0.110 | 0.001 | 0.010 | 0.040 | 0.070 | 0.001 | 0.002 | 0.0002 | 0.0103 | 0.0020 |
| Bundle No | PCs | Yield | Tensile | Eln.2in | Method | Recycled_Content | Post_Consumer | Pre_Consumer | Post_Industrial | % Harvested | Within_Miles_of_Location | | | | | |
| MC00164826 | 25 | 098188 Psi | 093364 Psi | 23.9 % | EAF | 76.00% | 95.00% | 5.00 % | ASTM A500-21 GRADE B&C | 75% | 500 | | | | | |
| Heat | MILL | Location | | | | | | | | | | | | | | |
| B115464 | SDI | Columbus,MS | | | | | | | | | | | | | | |
| Material Note: | | | | | | | | | | | | | | | | |
| Sales Or. Note: | | | | | | | | | | | | | | | | |

Authorized by Quality Assurance: *Jason Richard*
Jason Richard

The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements. CE calculated using the AWS D1.1 method. This document is in compliance with the requirements of EN 10204 type 3.1





Atlas Tube Alabama
 171 Cleage Dr
 Birmingham Alabama USA
 35217
 Tel:
 Fax:

REF.B/L: 81064447
 Date: 01/07/2022
 Customer: 1746

MATERIAL TEST REPORT

Shipped To
 8415 Cimball Drive
 Houston TX 77029
 USA

Sold To

Urn

Material: 1.5x1.5x250x20*0*(10x5). Material No: 0150152502000-B Made in: USA
 Sales Order: 1731882 Purchase Order: SSW123033 Melted and Poured in: USA

| Heat No | C | Mn | P | S | Si | Al | Cu | Cb | Mo | Ni | Cr | V | Ti | B | N | Ca |
|------------------|-------------|--------------|----------------|-------------------------|------------------------|---------------------|------------------------|-------------------|---------------------------------|-------|-------|-------|-------|--------|--------|--------|
| B116931 | 0.060 | 0.300 | 0.006 | 0.002 | 0.030 | 0.037 | 0.120 | 0.001 | 0.010 | 0.050 | 0.040 | 0.000 | 0.002 | 0.0001 | 0.0071 | 0.0018 |
| Bundle No | PCs | Yield | Tensile | Eln.2in | Certification | | | | | | | | | | | |
| MC00166951 | 50 | 065679 Psi | 074822 Psi | 25.9 % | ASTM A500-21 GRADE B&C | | | | | | | | | | | |
| Heat | MILL | SDI | Method | Recycled_Content | Post_Consumer | Pre_Consumer | Post_Industrial | %Harvested | Within_Miles_of_Location | | | | | | | |
| B116931 | SDI | Columbus,MS | EAF | 76.00% | 95.00% | 5.00 % | | 75% | 500 | | | | | | | |

Material Note:
 Sales Or. Note:

Material: 1.5x1.5x250x20*0*(10x5). Material No: 0150152502000-B Made in: USA
 Sales Order: 1732881 Purchase Order: SSW123033 Melted and Poured in: USA

| Heat No | C | Mn | P | S | Si | Al | Cu | Cb | Mo | Ni | Cr | V | Ti | B | N | Ca |
|------------------|-------------|--------------|----------------|-------------------------|------------------------|---------------------|------------------------|-------------------|---------------------------------|-------|-------|-------|-------|--------|--------|--------|
| B113665 | 0.070 | 0.360 | 0.008 | 0.003 | 0.020 | 0.036 | 0.100 | 0.000 | 0.010 | 0.030 | 0.060 | 0.000 | 0.001 | 0.0001 | 0.0053 | 0.0022 |
| Bundle No | PCs | Yield | Tensile | Eln.2in | Certification | | | | | | | | | | | |
| MC00166952 | 50 | 059573 Psi | 068838 Psi | 26.8 % | ASTM A500-21 GRADE B&C | | | | | | | | | | | |
| Heat | MILL | SDI | Method | Recycled_Content | Post_Consumer | Pre_Consumer | Post_Industrial | %Harvested | Within_Miles_of_Location | | | | | | | |
| B113665 | SDI | Columbus,MS | EAF | 76.00% | 95.00% | 5.00 % | | 75% | 500 | | | | | | | |

Material Note:
 Sales Or. Note:

Authorized by Quality Assurance: *Jason Richard*
Jason Richard

The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements. CE calculated using the AWS D1.1 method. This document is in compliance with the requirements of EN 10204 type 3.1





Atlas Tube Alabama
 171 Cleage Dr
 Birmingham Alabama USA
 35217
 Tel:
 Fax:

REF.B/L: 81064447
 Date: 01/07/2022
 Customer: 1746

MATERIAL TEST REPORT

Shipped To
 8413 WINDYBROOK
 HOUSTON TX 77029
 USA

Sold To

Material: 2.0x1.0x120x20*0(5x10).A513 **Material No:** 0200101202000-B **Made in:** USA
Melted and Poured in: USA

Sales Order: 1731487 **Purchase Order:** SSW123033

| Heat No | C | Mn | P | S | SI | Al | Cu | Cb | Mo | NI | Cr | V | Ti | B | N | Ca | |
|---------|-------|-------|-------|-------|-------|-------|-------|-------|-------|-------|-------|-------|-------|-------|-------|--------|--------|
| SL7808 | 0.050 | 0.370 | 0.007 | 0.004 | 0.029 | 0.028 | 0.140 | 0.002 | 0.010 | 0.040 | 0.040 | 0.003 | 0.001 | 0.000 | 0.000 | 0.0060 | 0.0020 |

Bundle No MC00166844 **PCs** 50 **Yield** 000000 Psi **Tensile** 000000 Psi **Eln.2in** %
Heat MILL NUCOR **Yield** 000000 Psi **Method** Recycled_Content 53.70% **Post_Consumer** 23.80% **Pre_Consumer** 29.90% **CE: 0.14**
SL7808 **MILL** NUCOR **Yield** 000000 Psi **Method** Recycled_Content 53.70% **Post_Consumer** 23.80% **Pre_Consumer** 29.90% **CE: 0.14**
Material Note:
Sales Or. Note:

Material: 6.0x4.0x188x48*0(3x3). **Material No:** 0600401884800-B **Made in:** USA
Melted and Poured in: USA

Sales Order: 1732093 **Purchase Order:** SSW123033

| Heat No | C | Mn | P | S | SI | Al | Cu | Cb | Mo | NI | Cr | V | Ti | B | N | Ca |
|---------|-------|-------|-------|-------|-------|-------|-------|-------|-------|-------|-------|-------|-------|-------|-------|--------|
| B113074 | 0.220 | 0.470 | 0.006 | 0.004 | 0.020 | 0.020 | 0.080 | 0.001 | 0.010 | 0.030 | 0.040 | 0.000 | 0.001 | 0.000 | 0.000 | 0.0019 |

Bundle No MA00118200 **PCs** 9 **Yield** 067124 Psi **Tensile** 073620 Psi **Eln.2in** 23.2 %
Heat MILL SDI **Yield** 067124 Psi **Method** Recycled_Content 76.00% **Post_Consumer** 95.00% **Pre_Consumer** 5.00 % **CE: 0.32**
B113074 **MILL** SDI **Yield** 067124 Psi **Method** Recycled_Content 76.00% **Post_Consumer** 95.00% **Pre_Consumer** 5.00 % **CE: 0.32**
Material Note:
Sales Or. Note:

Authorized by Quality Assurance *Jason Richard*
Jason Richard

The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements. CE calculated using the AWS D1.1 method. This document is in compliance with the requirements of EN 10204 type 3.1





Atlas Tube Alabama
 171 Cleage Dr
 Birmingham Alabama USA
 35217
 Tel:
 Fax:

REF.B/L: 81064447
 Date: 01/07/2022
 Customer: 1746

MATERIAL TEST REPORT

Shipped To
 Set
 8414
 USA

Sold To
 Service Steel
 Co. L.P.
 USA

Material: 6.0x4.0x188x48"0"(3x3) **Material No:** 0600401884800-B **Made in:** USA

Sales Order: 1732093 **Purchase Order:** SSW123033 **Melted and Poured in:** USA

| Heat No | C | Mn | P | S | SI | Al | Cu | Cb | Mo | NI | Cr | V | TI | B | N | Ca |
|------------------|-------------|--------------|----------------|-------------------------|------------------------|---------------------|---------------------------------------|--------------------|---------------------------------|-------|-------|-------|-------|-------|--------|--------|
| B113074 | 0.220 | 0.470 | 0.006 | 0.004 | 0.020 | 0.020 | 0.080 | 0.001 | 0.010 | 0.030 | 0.040 | 0.000 | 0.001 | 0.000 | 0.0084 | 0.0019 |
| Bundle No | PCs | Yield | Tensile | Eln.Zin | Certification | | | | | | | | | | | |
| MA00118199 | 9 | 067124 Psi | 073620 Psi | 23.2 % | ASTM A500-21 GRADE B&C | | | | | | | | | | | |
| Heat | MILL | Yield | Method | Recycled_Content | Post_Consumer | Pre_Consumer | Pre_Consumer (Post Industrial) | % Harvested | Within Miles of Location | | | | | | | |
| B113074 | SDI | Columbus,MS | EAF | 76.00% | 95.00% | 5.00 % | | 75% | 500 | | | | | | | |

Material Note:
Sales Or. Note:

Material: 1.900x145x21"0"(48x1)PB **Material No:** R01900145 **Made in:** USA

Sales Order: 1728069 **Purchase Order:** SSW123033 **Melted and Poured in:** USA

| Heat No | C | Mn | P | S | SI | Al | Cu | Cb | Mo | NI | Cr | V | TI | B | N | Ca |
|------------------|-------------|--------------|----------------|-------------------------|------------------------|---------------------|---------------------------------------|--------------------|---------------------------------|-------|-------|-------|-------|-------|--------|--------|
| SL8055 | 0.060 | 0.520 | 0.007 | 0.002 | 0.026 | 0.033 | 0.110 | 0.000 | 0.010 | 0.040 | 0.040 | 0.002 | 0.001 | 0.000 | 0.0050 | 0.0020 |
| Bundle No | PCs | Yield | Tensile | Eln.Zin | Certification | | | | | | | | | | | |
| MC00165834 | 48 | 065924 Psi | 067612 Psi | 23.8 % | ASTM A500-21 GRADE B&C | | | | | | | | | | | |
| Heat | MILL | Yield | Method | Recycled_Content | Post_Consumer | Pre_Consumer | Pre_Consumer (Post Industrial) | % Harvested | Within Miles of Location | | | | | | | |
| SL8055 | NUCOR | Decatur,AL | EAF | 53.70% | 23.80% | 29.90% | | 86% | 500 | | | | | | | |

Material Note:
Sales Or. Note:

Authorized by Quality Assurance *Jason Richard*
Jason Richard

The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements.
 CE calculated using the AWS D1.1 method. This document is in compliance with the requirements of EN 10204 type 3.1



Atlas Tube Alabama
 171 Cleage Dr
 Birmingham Alabama USA
 35217

Tel:
 Fax:



REF. B/L: 81064447
 Date: 01/07/2022
 Customer: 1746

MATERIAL TEST REPORT

Shipped To
 Special Warehouse Co., L.P.
 5446 MILLION DRIVE
 DUN TX 75004
 USA

Sold To
 A Division of
 Special Warehouse Co., L.P.
 5446 MILLION DRIVE
 DUN TX 75004
 USA

Material: 6.625x280x42"0(10x1).

Material No: R066252804200-B

Made in: USA
 Melted and Poured in: USA

Sales Order: 1728069

Purchase Order: SSW123033

| Heat No | C | Mn | P | S | Si | Al | Cu | Cb | Mo | NI | Cr | V | TI | B | N | Ca |
|------------------|-------------|----------------------|----------------|-------------------------|----------------------|---------------------------------------|-------------------|---------------------------------|-------|-------|-------|-------|-------|--------|--------|--------|
| A116344 | 0.220 | 0.460 | 0.007 | 0.004 | 0.030 | 0.028 | 0.100 | 0.001 | 0.010 | 0.040 | 0.050 | 0.001 | 0.001 | 0.0000 | 0.0070 | 0.0028 |
| Bundle No | PCs | Yield | Tensile | Eln.2In | BHN | Certification | CE: 0.32 | | | | | | | | | |
| MA00118917 | 10 | 069000 Psi | 073745 Psi | 24.7% | 160 | ASTM A500-21 GRADE B&C | | | | | | | | | | |
| Heat | MILL | MILL Location | Method | Recycled Content | Post-Consumer | Pre-Consumer (Post Industrial) | %Harvested | Within Miles of Location | | | | | | | | |
| A116344 | SDI | Columbus, MS | EAF | 76.00% | 95.00% | 5.00% | 75% | 500 | | | | | | | | |

Material Note:
 Sales Or. Note:

Authorized by Quality Assurance: *Jason Richard*
Jason Richard

The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements. CE calculated using the AWS D1.1 method. This document is in compliance with the requirements of EN 10204 Type 3.1

